



مختبرات ويمبي ش.ذ.م.م.
WIMPEY LABORATORIES L.L.C.

LABORATORY REPORT

Kadisco Paint & Adhesive Industry S.C
Dubai, UAE

Report No: WD-R-231021-0879
Sample No: WD-S-231021-0823
Date of Report: 11/11/2023

Introduction: Further to the request received from M/s. Kadisco Paint & Adhesive Industry S.C dated 23rd September 2023; the sample of Paint was tested for below parameters.

Sample Type : Paint
Request No : WD-Q-231021-0212
Sample Received Date : 23/10/2023.
Date Tested : 23/10/2023-11/11/2023.
Tested By : MR

General Information

Name of the Product : Kadisco Smart emulsion

Result of Analysis

Test	Method	Unit	Result
VOC	USEPA 24	g/L	5

Remarks: None

Signed for and on behalf of Wimpey Laboratories LLC

Arya Rajeev
Chemist

Test results relate only to the samples tested.

This report shall not be reproduced except in full, without the written approval of the laboratory.

-End of text-





مختبرات ويمبي ش.ذ.م.م.
WIMPEY LABORATORIES L.L.C.

TEST REPORT ON SCRUB RESISTANCE

Customer Name	Kadisco Paint and Adhesive Industry S.C P.O Box: 120919 Ethiopia		
Sample Description	Kadisco Wall Primer + Kadisco Smart Emulsion	Lab Report No.	WD-R-231023-0650/3
Source	N.G	Lab Request No.	WD-Q-231023-0163
Test Method	DIN 53778	Sample No.	WD-S-231023-0619/2
Test Temperature	23°C & 50% RH	Date Received	23/10/2023
Tested Location	Wimpey-Dubai	Casting Date	28/10/2023
Wimpey Ref No.	23102331	Date Tested	04/11/2023
Tested By	SU	Date Reported	14/11/2023

Test Results

Test	Result
Scrub Resistance	9000 Cycles

Remarks: None.

Signed for and on behalf of Wimpey Laboratories L.L.C.


S. Sarath Kumar
Head of Department

Test results relate only to the samples tested.

This report shall not be reproduced except in full, without the written approval of the laboratory.

-End of text-





TEST REPORT ON VOLUME SOLIDS

Client	Kadisco Paint and Adhesive Industry S.C P.O Box: 120919 Ethiopia		
Project Name	N.G	Lab Report No.	WD-R-231023-0650/4
Sample Description	Kadisco Wall Primer + Kadisco Smart Emulsion	Lab Request No.	WD-Q-231023-0163
Source	N.G	Sample No.	WD-S-231023-0619/2
Client's Ref.	N.G	Date Received	23/10/2023
Test Method	ASTM D2697-03(2021)	Date Tested	28/10/2023
Receptacle Used	Metal Disc	Date Reported	14/11/2023
Immersion Liquid Used	Distilled Water	Cast Date	28/10/2023
Type of Air oven used	Hot Air oven	Room Temperature	23°C
Method of Coating Receptacle	By Dipping	Relative Humidity	50%
Drying Type	1 hour flash dry at 105°C	Sample brought in by	Client
Wimpey Lab Ref No.	23102331	Tested By	PK

Test Results

Specimen Number	Unit	Result
1	%	53.42
2		55.82
Average		54.62

Remarks: None.

Signed for and on behalf of Wimpey Laboratories L.L.C.

S.Sarath Kumar
Head of Department

Test results relate only to the samples tested

This report shall not be reproduced except in full, without the written approval of the laboratory.

End of text.

